



North American Headquarters
 7966 NC 56 Hwy Louisburg, NC 27549
 919.497.0010
www.palzivna.com

Certificate of Compliance

Standard for Approval	WSS-M4D649-A3
Product Description	Vizion V6.0 STD 2-step (6.0 PCF)
Lot Tested	V21602266

Properties	Data	Standard Requirements	UOM	Status
3.5.1 Density	96 (nominal)	54-66	kg/m ³	Dev. Req.*
3.5.2 Tensile Strength	765	420 (min)/350 (min)	kPa	Pass
3.5.2.1 Elongation	224	90 (min)/100 (min)	%	Pass
3.5.3 Compression Set	33.4	35 (max)	%	Pass
3.5.4 Compression Deflection Stress	266	130 +/- 20	kPa	Dev. Req.**
3.5.5 Water Absorption	4.6***	7	%	Pass
3.5.6 Dimensional Stability	2.77	5 (max)/3 (max)	%	Pass
3.5.7 Cold Flexibility	No Cracking	No Cracking	-	Pass
3.5.8 Fogging	93****	70	%	Pass
3.5.9 Odor	1*****	2 (max)	-	Pass
3.5.10 Flammability	40	100 (max)	mm/min	Pass

Date of Compliance:	8/19/2016
---------------------	-----------

Palziv North America certifies that this product was inspected and tested in accordance with written standards, and that the results are correct at the time of inspection. Due to the nature of the product, results will vary over time.

General Note: Test results are for block foam with NO skin. Block foam is non-directional and therefore results are not available for WMD vs. AMD.

*Deviation Required (81.6 kg/m³ to 110.4 kg/m³).

**Deviation Required. Range unknown due to lack of test results.

***Results for V4.0 STD. V6.0 STD expected to pass based on these results.

****Results for V2.0 STD. V6.0 STD expected to pass based on these results.

*****Results for V4.0 STD. V6.0 STD expected to pass based on these results.

Authorized by

Joseph M Andolsen

Joe Andolsen
 Testing Manager
 Palziv North America